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	Request made by:
	Michelle Platt
	Responses to be sent back to:
	Kerry Wright

	Date request made:
	03/05/2018
	Date sent out:
	03/05/2018

	Details of Request:
	1.        The amount and kind of incidents involving aggression, violence and harassment (AVH) in Critical Care from patients and visitors towards staff. We would like to know if other areas have any measures in place to mitigate the risk to both staff and the patients please.

2.        If any other Critical Care areas adopt any strategies to reduce delirium in Critical Care patients to combat the issues of AVH? E.g., commencing recognised delirium drug therapies pre-sedation hold on high risk patients, security measures etc.

	No.
	Response Received From:
	Details of Response:
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Allyn Dow
ICU/PPU manager
Furness General Hospital




	We have not done any particular work to combat this on ICU and generally just manage extreme situations with a security company contracted to deal with these issues. This is rarely done however.
The wards and ED tend to have more incidents than we do on ICU so it is few and far times when we have needed to call them for ICU. 
All incidents are reported and reviewed by our local security manager, in some extreme cases patients or relatives have legal restrictions placed on them.
All staff have conflict resolution training and we have a trust security policy.
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Dr Michele Platt, RN, BSc(Hons), MSc, PhD
Network Manager,
East Midlands Spinal Network 
(No longer in post since scoping exercise- replaced by Martin Mauracheea)

	KMH have done lots of work around delirium – not specifically aimed at reducing violence etc. but good work nevertheless. This includes sedation holidays (as part of the network’s ventilation care bundle work) and CAM-ICU. They have also implemented the sleep hygiene bundle and ABCDEF bundle shared with them by NUH. At Follow Up Clinic I used the PHQ9, GAD7 and IPAT tools to assess progress.

Furthermore, the Network did quite a lot of work around delirium last year – I presented some of the work we had done at KMH on delirium for the EMAHSN and was subsequently invited to put in a bid for some SI monies. I worked with the Clinical Psychologists from Notts Healthcare and developed a course in psychological skills for the MDT across the MTCCN. This course was delivered over 18 months and included a study day and some associated group clinical supervision (some of your colleagues at NUH attended). The psychologists trained staff on the use of a number of tools that enabled teams to identify psychological issues early in the course of the patients’ recovery and prioritise patients for referral to clinical psychology (in a resource-limited environment).
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Mandy Coggon (SHERWOOD FOREST HOSPITALS NHS FOUNDATION TRUST)

	We have had a few incidents recently where staff have been kicked punched and or spat at. Nothing was done to my knowledge other than a Datix form. Staff tend to accept that the patient is not well but I personally would struggle with the spitting incident . We have security but they seem a bit heavy handed and often fuel the aggression .
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Claire Horsfield – Quality Improvement Lead Nurse and Chair of Critical Care National Network Nurse Leads Forum (CC3N)



	Our network is looking to develop a delirium bundle as a means to reduce the incidence of delirium. We have worked on promoting protected sleep time along with developing an infographic to raise staff awareness of delirium and its prevention. I can share any of our resources and they are available on our website www.lscccn.org.uk 
I agree we need to do more around treatment though as it is a challenge for staff and there are many reports of violence and aggression towards staff although I don’t have specific numbers.

	
	
Mary Meeks
Clinical Matron
Critical Care
RHCH
HHFT
	We had a spat of incidents to staff of violence and aggression from delirious patents this prompted us to introduce Team delirium. They together with our Clinical psychologist have done a huge amount of work on updating delirium awareness, and relaunching CAM-ICU, the attached pathway was put together by our Clinical psychologist with pharmacy input.

 
We have our Clinical Psychologist for 8 hours a week, cross site ( so for both Critical care units) we share her with another service. Our psychologist comes every week at a set time unless we need her for something specifically., We have a referral form but can contact her immediately by phone if required,  she is very flexible and will come when we ask for particular patients/families, and staff debriefs etc. We have certainly seen a reduction in reported violence/aggression, we have yet to audit delirium patients again, I think we will pick ore of those up!





Please complete and return this form to Karen.berry@mft.nhs.uk  4 weeks following request for information.
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Delirium Management algorithm.pptx


Eliminate : Hypoxia, hypotension, pyrexia, constipation, thirst, hunger, infection

Assess pain: Optimize analgesia, contact pain nurses Review basic orientation : does patient use hearing aids, glasses, dentures? Do they have them?  Pharmacology: Review drug chart

Day 1 of consciousness assess for Delirium  -  conduct CAM ICU

Patient  hyperactive? Bundle 2

(RASS > 0)

Mixed -  select from both bundles as appropriate

Patient Hypoactive? Bundle 1 

(RASS < 0)

Patient CAM positive?
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Activate  appropriate Psychological Management Bundle
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- DAY  Increase  natural light  (:prioritize for SAD light, open curtains, blinds)  NIGHT improve sleep hygiene  (bundle medication administration, reduce excess noise, relaxation therapy  pre sleep )

- Mobilize more frequently  –  even if only  sit up or bed dangle,

- 2 x  per hour engage in PROBLEM FREE talk use “Hello This is Me”

- EVERY interaction repeat orientation 

- Proactively ask about hallucinations – let them talk about it

- Adjust  communication style - short clear sentences 

-  Update family :encourage them to spend more time with patient and to  bring in more personal mementos for bed side

-  Encourage sensory aids  e.g. music/ prioritize for patient boards

- Remove unnecessary  tubes /attachments  keep  patient   feeling as free as possible

Under close observation allow patient respond naturally to

their situation, if they want to sit up, let them, avoid restraint, give them semblance  of control 

- Speak slowly and calmly:  short sentences ;  do not try to reason

with COAX not  CONTRADICT

-  Remind them who you are, where they are, day and time

- Involve family – a familiar face can be calming 



Highly agitated and risk to self or others ? See emergency  overleaf	

MANAGEMENT OF DELIRIOUS PATIENT ON INTENSIVE CARE
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Continued delirium – non aggressive?

Move to   on 



on reverse &

alert Matron/ Consultant that you will now refer to Clinical Psychologist

Review in 4 hours





















 







Improvement? 

Move to 

Mood Management Algorithm to stabilise 



CAM NEG  but distressed? move to Mood management Algorithm

Not causal















Hyperactive delirium

(RASS > 0)

Hypoactive delirium

(RASS < 0)

Withdrawal

(significant etoh, smoking

 or drug history)
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TREATMENT OPTIONS

NICOTINE  	Nicotine patch

ALCOHOL  	(i) Pabrinex I & II iv for 3/7. 

		(ii) Chlordiazepoxide 25mg qds po/ng + PRN

		(iii) Clonidine infusion

OPIATES 	(I) Methadone po/ng

		(ii) remifentanil infusion

		(iii) Clonidine infusion

OLANZAPINE		Olanzapine 2.5mg oral ON increased daily in increments of 		2.5mg to max 20mg daily.

HALOPERIDOL	2-10mg iv over 30 mins to gain control, then give total dose regularly   		in 4 divided doses  over 24 hours (max 18mg/24 hours)

CLONIDINE 		Infusion as per protocol 







NO SPECIFIC TREATMENT OPTIONS 	review reversible & modifiable factors

					

PHARMACALOGICAL INTERVENTION OF DELIRIOUS PATIENT (CAM-ICU positive) side 2





SEVERELY AGITATED PATIENT ON CRITICAL CARE

AT RISK OF HARM TO THEMSELVES OR OTHERS



Ensure safety of staff and other patients

Calm patient by  speaking slowly , COAX not CONTRADICT

Try and keep or establish IV access/oxygen/monitoring

Is rapid intervention needed?

Haloperidol IV/olanzapine IM 1.25mg – 5mg STAT

Adequate sedation achieved within 15 minutes?

ECG to check QT interval. Assess patient for cause of agitation. Differential diagnosis delirium

Advanced airway skills available?

Give further haloperidol/olanzapine

2.5 - 5mg dose but leave at least 30 minutes between previous dose

Lorazepam 2-4mg IM or IV. Extreme cases will need anaesthetic agent and intubation

YES

NO







Screen for Distress - IPAT

Day 1 of consciousness assess for Delirium -  CAM ICU

SCORE 7-11 At risk  of developing delirium in current psychological state

12+ high risk of developing delirium

SCORE 0-6: Low risk of developing delirium in current psychological state

Patient CAM NEGATIVE
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Activate  Mood Management Programme
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Continue with empathetic nursing. Encourage mobilization

- ALL conversation about this patient AWAY from their bed, unless you are speaking directly to them

- Prioritize for care cluster to minimise disturbance at night

- Put Early noise monitor by bed

- Ensure orientation clock is clearly visible

- Introduce relaxation scripts/music

-  Increase mobilization: take outside of ward/outside properly

- Encourage family to spend much time with patient

- Encourage personal mementos and problem free talk

- Talk trough what has happened so far

- Introduce to black spot concept

- Proactively ask about unusual experiences  eg hallucinations  & normalise







Refer directly to Clinical psychology			

MANAGEMENT OF DISTRESSED CAM neg PATIENT ON INTENSIVE CARE







No improvement

Involve Clinical Psychologist

Review in  24 hours
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Uitilising psychology to optinise recovery
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